30001-Muffler complete 1 set

A3003 OPTIONAL PARTS LIST

Ny

AR\ (T

30283-Sponges 2 pcs

30201-Steering knuckie arm 2 pcs

30281-Wheels

30282-tyres 2 pcs

o3y

30007-Fuel tank complete 1 pcs

30285-Rear shock tower 1 pcs

30286-Body mount 2 pcs

30210-Receiver cover 1 pcs

30209-Battery cover 1 pcs

~

30012-Central gearbox bulkheads
(front & rear) 1 set

&L

30217-Front bulkhead left & right

30287-Upper susp. arms 2 pcs

30288-Lowaer susp. ams 2 pcs

30026-Washer 2529°0.2 10 pcs

30025-Wheel hub w/pin 4 sets

& 0

i

00 000
00 000

30028-Antenna pipe & cap 1 set

C———— (0D




A3003 OPTIONAL PARTS LIST

30222-Shocks w/sleeve spacer

Aluminium alloy

30023-Servo mounts

<J

30002-Servo saver complete 1 set

30225-Servo steering linkage 1 pes

30035-Spur gear w/bracket

e

30037-Diff. gear case 1 pcs

30038-Silicone pipe 2 pcs

~

30290-Rear tie rod 2 pcs

30043-Air filter w/sponge 1 set

30291-Front susp. shaft 2 pcs

o

30292-Rear susp. shaft 2 pcs

o

30051-Spur gear shaft w/pin 1 set

30052-0O-ring P3 10 pcs

SRR R

CHCNONRONC)

30233-Front central joint shaft 1 pcs

N

30234-Rear central joint shaft 1 pcs

30235-Pin for upper susp. arm 4 pcs

30236-Pin for lower susp. arm 4 pcs

=

30057-Central gearbox bulkhead

spacer 1 pcs




A3003 OPTIONAL PARTS LIST

30058-Stopper w/grub screw 2 sets

e @6

30059-Brake rod set

30080-Brake disk set

30061-DHF. gearbox complete 1 pcs

30062-Main pinion gear w/shaft & pin 1
set

30066-Diff. bevel gear B. wi/shaft &
E-clip

&

30067-22.0°9.4 pin 10 pes

= o
o &
|G R — ]
o o
o Co

30294-Body(B0006, unpainted) w/pin

& & & &

30071-M5 ball head screw 4 pcs

B

30072-Ball end cover 4 pcs

@)
ggegeg

30295-Ball bearing 25*28%4 2 pcs

Og

30296-Metal bearing 25'28*4 2 pcs

e

30073-Ball bearing 25*210*4 2 pcs

30074-Ball bearing 26*212°4 2 pes

30075-Ball bearing @10*@15*4 2 pes

30076-Metal bearing @5*@10%4 2 pcs

30077-Metal bearing @6"212°4 2 pcs

30079-E-clip@2.5 10 pcs

EECECCE
EECECE

30080-E-clip @4.0 10 pes

A A
CEEEE




A3003 OPTIONAL PARTS LIST

30081-Pin A 10 pcs

& & & G
& & FF & F

30082-Connecting plate w/screw

¢

=

30083-M3 nylon nut 10 pcs

PO 9O ®
®® O®@®

30084-M4 nyion nut 10 pcs

PPPO®
POOO® ®

30085-M3"3 grub screw 10 pes

30087-M4*4 grub screw 10 pes

eeeees
eeeees

(@

FEFEE
REFEE

30088-M3*30(1/2T) cap screw 10 pcs

i1

30090-TPF2*8 FH screw 10 pcs

LI
LR

30091-TPF3*10 FH screw 10 pcs

§§§§§

30092-1SO3*6 FH screw 10 pcs

TTTET
TOTTYT

30093-1S03°8 FH screw 10 pcs

LRRARA

30094-1SO3*10 FH screw 10 pcs

FETET
[ARAR AR

30095-TPF3*15 FH screw 10 pes

30240-1ISO3*12 FH screw 10 pcs

(AR RN

30097-BT2.6*6 BH screw 10 pcs

30099-BT3*10 BH screw 10 pcs

@y @

i ¥
i

@ @

F
f

30241-BT3"20 BH screw 10 pcs

1

30244-Shocks Ball stud 4 Pcs

¥ERY

30105-BM3*15(1/2T) BH screw 10 pcs

HEH
HEHE

30107-Front susp. linkage 1 pca

30109-Ball stud B (S) 10 pcs

IR
AR AR




A3003 OPTIONAL PARTS LIST

30110-Ball stud C 10 pes 30112-Muffler holder set 30114-Washer 23*'98*2 4 pcs 30116-Univ. joint A wigrub screw
seeee 2 f s | TE®® 2
30116-Unlv. joint B wigrub screw 30117-Univ. joint C w/grub screw 30118-clutch shoes wispring 30118-Engine flywheel w/nut & pin

v v
e O

80297-Clutch gear w/E-Clip & washer 30121-Engine mounts w/screw & washer | 30122-Manifold set

@@@® @@ZZZZ




